Water Air Soil Pollut (2017) 228: 173
DOI 10.1007/s11270-017-3365-x

@ CrossMark

Use of Ceramic Membranes in a Membrane Filtration
Supported by Coagulation for the Treatment of Dairy

Wastewater

Magdalena Zielinska - Maciej Galik

Received: 4 January 2017 / Accepted: 3 April 2017 /Published online: 10 April 2017
© The Author(s) 2017. This article is published with open access at Springerlink.com

Abstract A membrane filtration system was used to
remove organic compounds, suspended solids, colour
and turbidity from anaerobically treated dairy wastewa-
ter. Direct microfiltration (MF), ultrafiltration (UF), MF-
UF and a combination of UF with coagulation using two
conventional coagulants were investigated. The instal-
lation with ceramic membranes was operated at a pres-
sure of 0.15 MPa (MF) and 0.3 MPa (UF). COD re-
moval was 89 £+ 2% in MF, 95 + 1% in UF and 99% in
MEF-UF. Apart from size exclusion, removal was also
the result of adsorption of organics on the membrane; 3—
18% of COD removal was attributed to adsorption. In all
these membrane systems, colour removal was 96-98%.
Coagulation removed 63—72% of COD at all coagulant
doses. In combination with UF, 96-97% of COD was
removed. The use of coagulants was ineffective for
colour removal; further treatment by UF resulted in
above 98% removal. Because of complete rejection of
suspended solids, turbidity removal exceeded 99% un-
der all conditions. The use of increased coagulant doses
did not have an effect on total efficiency of pollutant
removal and on the permeate flux. Coagulation pre-
treatment enhanced the performance of filtration only
by lengthening the filtration cycle by about 12% as
compared to direct UF. Not only was pollutant removal
highest in MF-UF, but also the average permeate flux

M. Zielifiska (0<1) - M. Galik

Department of Environmental Biotechnology, University of
Warmia and Mazury in Olsztyn, Stoneczna Str. 45G,
10-709 Olsztyn, Poland

e-mail: magdalena.zielinska@uwm.edu.pl

was about 80% higher in this two-stage system than in
direct UF. This study shows that the most effective
strategy to mitigate membrane fouling is the use of
MF as a pre-treatment preceding UF.

Keywords Dairy wastewater - Membrane filtration -
MEF - UF - MF-UF - Coagulation

1 Introduction

In recent years, the production of dairy wastewater in
Poland has been about 92,000 m3/day (Struk-
Sokotowska 2011). Dairy wastewater is characterized
by high BOD and COD, due to the presence of dis-
solved and suspended organic matter. Thus, for dairy
processing effluents, the common technologies are an-
acrobic digestion, valorization for recovery of valuable
whey compounds and physicochemical treatment such
as membrane separation (Prazeres et al. 2012). Anaero-
bic digestion offers the advantage of combining pollut-
ant removal and biogas production, with an average
methane yield of 0.354 m> CHu/kg COD:emoved
(Ramasamy et al. 2004). However, a disadvantage of
this process is that the biomass has relatively poor
settling properties, which leads to a loss of biomass in
the effluent (Lin et al. 2013). Due to the fact that dairy
wastewater does not contain toxic chemicals (Sarkar
et al. 2006), in recent times, researchers shifted their
interests in reuse or recycling of dairy wastewaters to
reduce the consumption of fresh water (Riera et al.
2013). If this effluent is to be recycled or discharged

@ Springer


http://crossmark.crossref.org/dialog/?doi=10.1007/s11270-017-3365-x&domain=pdf

173 Page2 of 12

Water Air Soil Pollut (2017) 228: 173

from the industrial treatment plant to the local sewage
system, the concentrations of total suspended solids
(TSS), easily settleable solids and COD must be
acceptable.

To produce high-quality effluent for direct reuse in
the dairy-wastewater treatment system, membrane fil-
tration is considered a promising method (Kushwaha
etal. 2011). Although many studies on dairy wastewater
treatment using membrane processes have been per-
formed, the researchers still examine high-pressure or
low-pressure membrane techniques. Various membrane
techniques have different advantages and disadvan-
tages: Nanofiltration (NF) and reverse osmosis (RO)
produce very high-quality permeate (low total organic
carbon and conductivity), recover a large volume of
permeate (90-95%) (Vourch et al. 2008) and recover
lactose and milk proteins (Frappart et al. 2006).
Microfiltration (MF) and ultrafiltration (UF) yield a high
flux of permeate at low transmembrane pressure (Luo
et al. 2011), which means that these techniques have
lower energy costs than NF or RO; however, MF and
UF reduce COD poorly and do not concentrate small
solutes like lactose (Aghili et al. 2016; Chollangi and
Hossain 2007). Thus, in most cases, these techniques
have been used in pre-treatment for recycling of valu-
able components like milk proteins (Zhang and Ding
2015).

A problem with membrane filtration alone for treat-
ment of dairy wastewater is that proteinous materials
accumulate on the membrane surface, which hampers
the direct treatment with membranes (Madaeni and
Mansourpanah 2004). To minimize this problem, bio-
logical treatment can be combined with separation in
anaerobic membrane bioreactors. An external configu-
ration of these bioreactors, which is the most common
configuration, has the advantage of easy membrane
replacement and high fluxes; however, this configura-
tion needs frequent cleaning and consumes large
amount of energy (Le-Clech et al. 2006). In addition,
biomass activities in membrane bioreactors can be neg-
atively affected by high cross-flow velocities
(Brockmann and Seyfried 1996). Moreover, post-
treatment of the effluent with NF was reported to be
necessary to produce effluent suitable for recycling
(Andrade et al. 2012). To overcome these drawbacks,
the membrane installation used in the present study was
downstream of the anaerobic bioreactor so that it would
reject total suspended solids and COD from the anaero-
bically treated effluent.

@ Springer

Most of the low-pressure techniques have used poly-
meric membranes (Chen and Liu 2012; Buntner et al.
2013). However, ceramic membranes have a number of
advantages over polymeric membranes. They have
good thermal and chemical stability, and high resistance
to corrosion, abrasion and fouling, which lead to high
efficiency of backwashing and make ceramic mem-
branes more durable (Baker 2000). Also, because of
weaker bonding between foulants and the membranes,
ceramic membranes can reach much higher flux than
polymer membranes (Lee et al. 2013). Thus, although
polymeric membranes have lower initial costs, ceramic
membranes are worth investigating because their advan-
tages make them more competitive with polymeric
membranes over the long term.

There is a growing interest in combining membranes
with biological wastewater treatment (Farizoglu and
Uzuner 2011). However, the concentration of dissolved
pollutants in the permeate can prevent its reuse, which
makes it necessary to use the tertiary treatment with
high-pressure membrane techniques (Andrade et al.
2014). Although there are some studies concerning fil-
tration of dairy wastewater with ceramic membranes
(Farizoglu and Uzuner 2011), there is still limited
knowledge about fouling mitigation and removal of
COD and suspended solids during post-treatment of
anaerobic secondary effluents with tubular membrane
modules that contain ceramic membranes. Even with
ceramic membranes, fouling remains a problem, which
means that membrane filtration is limited by the clog-
ging of membranes with pollutants, which decreases the
flux and shortens the filtration cycle and membrane life.
The major foulants are proteins that can pass through
porous cake layers to create pore blockages in mem-
branes (Yue et al. 2015). One of the methods to control
fouling and lengthen membrane life is modification of
the feed solution by the use of adsorbents like powdered
activated carbon or zeolite as “flux enhancers”
(Damayanti et al. 2011). Coagulants can also improve
effluent quality and filtration performance; these sub-
stances reduce the amount of suspended and colloidal
materials responsible for the turbidity of wastewater,
thus eliminating organic matter (Ji et al. 2010; Chen
and Liu 2012). Although coagulation-membrane filtra-
tion is one way to address the problem of fouling, so far
it has been more commonly used with raw dairy waste-
water (e.g. Formentini-Schmitt et al. 2013) than with
anaerobically treated dairy wastewater, even though
anaerobic treatment would have the advantage of



Water Air Soil Pollut (2017) 228: 173

Page3 of 12 173

limiting the volume of chemical sludge produced by
coagulation.

In the present study, pressure-driven ceramic mem-
branes were used to post-treat anaerobically treated
dairy effluent, with the aim of obtaining permeate with
concentrations of COD, TSS, colour and turbidity that
would allow the effluent to be discharged to the envi-
ronment or into a sewage system, or to be recycled for
technological processes in the dairy industry. In efflu-
ent that can be discharged to the environment, COD
should not exceed 125 or 150 mg/L, and TSS should
not be more than 35 or 50 mg/L, depending on the
size of the wastewater treatment plant (Journal of
Laws of Poland, from 2014, item 1800). The maxi-
mum pollutant concentrations in the effluent
discharged to the sewage system depend on the per-
missible loading of these pollutants in the wastewater
treatment plant (Journal of Laws of Poland, from
2006, No. 136, item 964). The effluent quality that is
required for reuse depends on the type of reuse. For
example, COD should not exceed 75 mg/L for cooling
water or 5 mg/L for steam generation (Andrade et al.
2015). According to the EPA (US Environmental Pro-
tection Agency 2012), the concentration of TSS and
turbidity should not exceed 0.5 mg/L and 0.2 NTU,
respectively, if membranes are used in the filtration
process. Although these general requirements do not
specify the colour of water, the requirements for dif-
ferent industrial uses depend on the site-specific end
use (EPA 2012). This study tested various membrane
systems (MF, UF, or MF-UF) to determine the most
effective combination of selectivity and permeability
when using ceramic membranes for dairy wastewater
reclamation. The susceptibility of the ceramic mem-
branes to fouling was investigated, as was the use of
coagulation for minimization of fouling.

2 Materials and Methods
2.1 Characteristics of Feed Wastewater

The experiments were run with biologically treated
dairy wastewater. For biological treatment, model dairy
wastewater was prepared from commercial milk powder
and contained 33,000 + 340 mg COD/L,
23,760 £ 260 mg BOD/L, 839 + 52 mg N/L and
239 + 37 mg P/L. The biological treatment was con-
ducted under anaerobic mesophilic conditions, at an

organic loading rate of 2.1 g COD/(m*/day) and a hy-
draulic retention time of 15.5 days. Biogas production
was 360 mL/(g COD,emoved/day). The main characteris-
tics of biologically treated wastewater were
3536 + 328 mg COD/L, 890 + 92 mg BOD/L,
1860 + 220 mg TSS/L, colour of 1.070 £ 0.270, turbid-
ity of 623 = 140 NTU and 7.3 =+ 0.3 pH. This was the
inflow into the post-treatment technological system that
consisted of membrane filtration or the combination of
membrane filtration with coagulation.

2.2 Organization of the Experiment

The experimental set-up is presented in Table 1. In series
1 and 2, MF and UF, respectively, were used as alone
processes. In series 3, permeate from MF was exposed
to UF. To remove organic compounds, TSS and turbid-
ity, and to increase the hydraulic capacity of the mem-
brane installation, biologically treated wastewater was
coagulated and then filtrated by UF (series 4-7). Com-
mercial solutions of 43% (w/v) ferric sulphate Fe,(SO4);
and 10% (w/v) aluminium sulphate Al,(SO,4); were used
as coagulants. Dose 1 (theoretical) of each coagulant
was calculated based on the value of wastewater turbid-